

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
Order No. : LF7079  
L/C No. :-  
P.O. No. : 00002558

B/No. : 170-177 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
Diameter : 12 MM Construction : 3-STRAND  
Length : 250 METER Lay : MEDIUM  
Net Weight : 27.9 KG Twist : Z-TWIST  
Gross Weight : 29.3 KG Specification : MILL SPEC  
Color : NATURAL WHITE WITH 1 BLUE TRACER  
0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	12 MM	12 MM
Breaking Strength	3,040 KGS	3,131 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 178-185 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 24 MM Construction : 3-STRAND  
 Length : 250 METER Lay : MEDIUM HARD  
 Net Weight : 111 KG Twist : Z-TWIST  
 Gross Weight : 112 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	24 MM	24 MM
Breaking Strength	12,300 KGS	12,669 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No.	: LMC2328	Date	: Nov. 17. 2015
Purchaser	: GLOBAL LIFTING GROUP	Order No.	: LF7079
		L/C No.	: -
		P.O. No.	: 00002558
B/No.	: 186-193	( 1 COIL / EA )	

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 32 MM Construction : 3-STRAND  
 Length : 250 METER Lay : MEDIUM HARD  
 Net Weight : 197 KG Twist : Z-TWIST  
 Gross Weight : 198 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	32 MM	32 MM
Breaking Strength	20,600 KGS	21,218 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008




\_\_\_\_\_  
 KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2329  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7088  
 L/C No. :-  
 P.O. No. : 00002674

B/No. : 1-10 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter : 4	MM	Construction : 3-STRAND
Length : 500	METER	Lay : MEDIUM
Net Weight : 3.9	KG	Twist : Z-TWIST
Gross Weight : 4.1	KG	Specification : AS 4142.2 SPEC
Color : GREEN		
0.2% UVS ADDED		

**2. TEST RESULTS**

Items	Normal or Specified	Actual
Diameter	4 MM	4 MM
Breaking Strength	2.1 KN	2.2 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM



SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2329  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7088  
 L/C No. : -  
 P.O. No. : 00002674

B/No. : 11-20 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter	: 5	MM	Construction	: 3-STRAND
Length	: 250	METER	Lay	: MEDIUM
Net Weight	: 2.99	KG	Twist	: Z-TWIST
Gross Weight	: 3.1	KG	Specification	: AS 4142.2 SPEC
Color	: GREEN			
0.2% UVS ADDED				

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	5 MM	5 MM
Breaking Strength	4.1 KN	4.2 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2329  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7088  
 L/C No. : -  
 P.O. No. : 00002674

B/No. : 21-30 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter	: 5	MM	Construction	: 3-STRAND
Length	: 500	METER	Lay	: MEDIUM
Net Weight	: 5.98	KG	Twist	: Z-TWIST
Gross Weight	: 6.3	KG	Specification	: AS 4142.2 SPEC
Color	: GREEN			
0.2% UVS ADDED				

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	5 MM	5 MM
Breaking Strength	4.1 KN	4.2 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
Order No. : LF7079  
L/C No. : -  
P.O. No. : 00002558

B/No. : 1-10 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter : 4	MM	Construction : 3-STRAND
Length : 250	METER	Lay : MEDIUM
Net Weight : 1.95	KG	Twist : Z-TWIST
Gross Weight : 2	KG	Specification : AS 4142.2 SPEC
Color : GREEN		
0.2% UVS ADDED		

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	4 MM	4 MM
Breaking Strength	2.1 KN	2.2 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
Order No. : LF7079  
L/C No. : -  
P.O. No. : 00002558

B/No. : 11-20 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter : 5 MM Construction : 3-STRAND  
Length : 250 METER Lay : MEDIUM  
Net Weight : 2.99 KG Twist : Z-TWIST  
Gross Weight : 3.1 KG Specification : AS 4142.2 SPEC  
Color : GREEN  
0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	5 MM	5 MM
Breaking Strength	4.1 KN	4.2 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
QUALITY MANAGEMENT TEAM







SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. :-  
 P.O. No. : 00002558  
 B/No. : 51-70 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE  
 Diameter : 8 MM Construction : 3-STRAND  
 Length : 250 METER Lay : MEDIUM  
 Net Weight : 7.61 KG Twist : Z-TWIST  
 Gross Weight : 8 KG Specification : AS 4142.2 SPEC  
 Color : GREEN  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	8 MM	8 MM
Breaking Strength	10.4 KN	10.8 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 71-80 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE  
 Diameter : 10 MM Construction : 3-STRAND  
 Length : 125 METER Lay : MEDIUM  
 Net Weight : 5.7 KG Twist : Z-TWIST  
 Gross Weight : 6 KG Specification : AS 4142.2 SPEC  
 Color : GREEN  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	10 MM	10 MM
Breaking Strength	15.3 KN	15.8 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :  
 Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



*Kyung-wook Kang*

KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM



SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

## CERTIFICATE OF INSPECTION

Cert. No. : LMC2328  
Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
Order No. : LF7079  
L/C No. : -  
P.O. No. : 00002558

B/No. : 81-100 ( 1 COIL / EA )

### 1. TYPE

Name of Rope : PP DAN ROPE

Diameter	: 10	MM	Construction	: 3-STRAND
Length	: 250	METER	Lay	: MEDIUM
Net Weight	: 11.4	KG	Twist	: Z-TWIST
Gross Weight	: 12	KG	Specification	: AS 4142.2 SPEC
Color	: GREEN			
0.2% UVS ADDED				

### 2. TEST RESULTS

Items	Norminal or Specified	Actual
Diameter	10 MM	10 MM
Breaking Strength	15.3 KN	15.8 KN

※ Tested according to ISO 2307 : 2010 standards

### 3. MATERIAL

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 101-110 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE  
 Diameter : 12 MM Construction : 3-STRAND  
 Length : 125 METER Lay : MEDIUM  
 Net Weight : 8.25 KG Twist : Z-TWIST  
 Gross Weight : 8.7 KG Specification : AS 4142.2 SPEC  
 Color : GREEN  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	12 MM	12 MM
Breaking Strength	21.7 KN	22.5 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



*Kyung-wook Kang*

KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558

B/No. : 111-120 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE

Diameter	: 12	MM	Construction	: 3-STRAND
Length	: 250	METER	Lay	: MEDIUM
Net Weight	: 16.5	KG	Twist	: Z-TWIST
Gross Weight	: 17.3	KG	Specification	: AS 4142.2 SPEC
Color	: GREEN			
0.2% UVS ADDED				

**2. TEST RESULTS**

Items	Normal or Specified	Actual
Diameter	12 MM	12 MM
Breaking Strength	21.7 KN	22.5 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 121-130 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE  
 Diameter : 16 MM Construction : 3-STRAND  
 Length : 125 METER Lay : MEDIUM  
 Net Weight : 14.6 KG Twist : Z-TWIST  
 Gross Weight : 15.3 KG Specification : AS 4142.2 SPEC  
 Color : GREEN  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	16 MM	16 MM
Breaking Strength	37 KN	38.3 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :  
 Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM



SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 131-138 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : PP DAN ROPE  
 Diameter : 16 MM Construction : 3-STRAND  
 Length : 250 METER Lay : MEDIUM  
 Net Weight : 29.2 KG Twist : Z-TWIST  
 Gross Weight : 29.3 KG Specification : AS 4142.2 SPEC  
 Color : GREEN  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Normal or Specified	Actual
Diameter	16 MM	16 MM
Breaking Strength	37 KN	38.3 KN

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYPROPYLENE RESIN

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 139-142 ( 5 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 8 MM Construction : 3-STRAND  
 Length : 100 METER Lay : MEDIUM  
 Net Weight : 24.4 KG Twist : Z-TWIST  
 Gross Weight : 24.5 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Normal or Specified	Actual
Diameter	8 MM	8 MM
Breaking Strength	1,390 KGS	1,432 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 143-146 ( 5 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 10 MM Construction : 3-STRAND  
 Length : 100 METER Lay : MEDIUM  
 Net Weight : 38.6 KG Twist : Z-TWIST  
 Gross Weight : 38.8 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	10 MM	10 MM
Breaking Strength	2,130 KGS	2,194 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



*Kyung-Wook Kang*

KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328 Date : Nov. 17. 2015  
 Purchaser : GLOBAL LIFTING GROUP Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558  
 B/No. : 147-148 ( 4 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 12 MM Construction : 3-STRAND  
 Length : 100 METER Lay : MEDIUM  
 Net Weight : 44.64 KG Twist : Z-TWIST  
 Gross Weight : 44.8 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	12 MM	12 MM
Breaking Strength	3,040 KGS	3,131 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :  
 Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



*Kyung-wook Kang*

KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM



SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558

B/No. : 149 ( 2 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE

Diameter	: 12	MM	Construction	: 3-STRAND
Length	: 100	METER	Lay	: MEDIUM
Net Weight	: 22.32	KG	Twist	: Z-TWIST
Gross Weight	: 22.4	KG	Specification	: MILL SPEC
Color	: NATURAL WHITE WITH 1 BLUE TRACER			
0.2% UVS ADDED				

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	12 MM	12 MM
Breaking Strength	3,040 KGS	3,131 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

## CERTIFICATE OF INSPECTION

Cert. No. : LMC2328  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558

B/No. : 150-159 ( 1 COIL / EA )

### 1. TYPE

Name of Rope : POLYESTER ROPE

Diameter	: 8	MM	Construction	: 3-STRAND
Length	: 250	METER	Lay	: MEDIUM
Net Weight	: 12.2	KG	Twist	: Z-TWIST
Gross Weight	: 12.8	KG	Specification	: MILL SPEC
Color	: NATURAL WHITE WITH 1 BLUE TRACER			
	0.2% UVS ADDED			

### 2. TEST RESULTS

Items	Norminal or Specified	Actual
Diameter	8 MM	8 MM
Breaking Strength	1,390 KGS	1,432 KGS

\* Tested according to ISO 2307 : 2010 standards

### 3. MATERIAL

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with

Quality Management System approved to ISO 9001 : 2008



\_\_\_\_\_  
 KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM

SALES OFFICE : Woosin Bldg. 7F, 145, Teheran-ro, Gangnam-gu, Seoul, Korea  
 TEL:82-2-3420-3500, FAX:82-2-3420-3600, sales@dsr.com, www.DSR.com

**CERTIFICATE OF INSPECTION**

Cert. No. : LMC2328  
 Purchaser : GLOBAL LIFTING GROUP

Date : Nov. 17. 2015  
 Order No. : LF7079  
 L/C No. : -  
 P.O. No. : 00002558

B/No. : 160-169 ( 1 COIL / EA )

**1. TYPE**

Name of Rope : POLYESTER ROPE  
 Diameter : 10 MM Construction : 3-STRAND  
 Length : 250 METER Lay : MEDIUM  
 Net Weight : 19.3 KG Twist : Z-TWIST  
 Gross Weight : 20.3 KG Specification : MILL SPEC  
 Color : NATURAL WHITE WITH 1 BLUE TRACER  
 0.2% UVS ADDED

**2. TEST RESULTS**

Items	Norminal or Specified	Actual
Diameter	10 MM	10 MM
Breaking Strength	2,130 KGS	2,194 KGS

※ Tested according to ISO 2307 : 2010 standards

**3. MATERIAL**

Name of Material..... POLYESTER MULTIFILAMENT

Comment :

Manufactured in accordance with  
 Quality Management System approved to ISO 9001 : 2008



*Kyung-wook Kang*

KYUNG-WOOK, KANG  
 QUALITY MANAGEMENT TEAM